

Certificate No: 1811/1855

Client Name: DCM Surfaces



Surface Performance Ltd
Unit 16 Vicarage Farm
Sunbury On Thames
London
TW16 6DW
0208 2465562
info@surfaceperformance.com
www.surfaceperformance.com

TEST CERTIFICATE: SP1811/1855

***This is to certify that the playground safety surfacing
“Absorb-a-Fall” by DCM Surfaces Ltd has been tested in accordance with BS
EN 1177:2018 and achieved the following test results:***

DCM Surfaces Ltd: ABSORB-A-FALL		
Nominal Thickness (mm)	Measured Thickness (mm)	Critical Fall Height (m)
40	41	1.34
50	51	1.57
60	57	1.72
70	65	1.97
80	80	2.24
90	90	2.41
100	100	2.77
130	130	>3.00

Certificate Date: 4th March 2019

Mr Ronny Wilson
(Laboratory Manager)

Mr Callum Reid
(Laboratory Director)

The test reports that relate to the individual products should be read in conjunction with this certificate (SP1811 & SP1855). Testing of all products was carried out in the Surface Performance Ltd laboratory on a concrete sub-base under controlled environmental conditions.



Certificate of Test

This certificate relates to the product:

Wetpour Play Surface

Supplied by:

DCM Surfaces Ltd

The above product have been tested using the method described in
EN 1177:2008

The product gave the following Critical Fall Height:-

20mm Wetpour Black Play Surface - 0.8m
20mm Wetpour Red Play Surface - 0.8m
30mm Wetpour – 15mm EL topped with 15mm Wetpour Play Surface - 1.1m



C. Young (Managing Director)



J. Blackburn (Technical Director)